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ENV-12000-E-04	 19	 G SERIES GEAR PUMP

Item Description G1-2 G1-4 Qty. Material
A1 HOUSING, BEARING ASSEMBLY (INCLUDES A2 THRU A13) 0020-1000-110 1 CAST IRON
A2 LOCKNUT, SHAFT 0020-1710-230 1 STEEL
A3 LOCKWASHER, SHAFT 0020-1720-230 1 STEEL
A4 ENDCAP, BEARING HOUSING 0020-1200-230 1 STEEL
A5 LIP SEAL, BEARING HOUSING 0020-1900-900 2 BUNA-N
A6 COLLAR, OUTER BEARING SPACER 0020-1300-230 1 STEEL
A7 BEARING 0020-1400-230 1 STEEL
A8 COLLAR, INNER BEARING SPACER 0020-1300-230 1 STEEL

A10 HOUSING, BEARING 0020-1100-110 1 CAST IRON
A11 SET SCREW (1/4"-20 X 5/8"), BEARING HOUSING (NOT SHOWN) S57U250625WA6L7 2 STEEL
A12 SET SCREW (5/16"-18 X 5/8"),END CAP (NOT SHOWN) S57U313625WA6L7 2 STEEL
A13 INSERT, BEARING HOUSING (NOT SHOWN) 0020-1790-400 2 NYLON

B1 BRACKET, ASSEMBLY (INCLUDES B2 THRU B8)
0020-2000-110 1 CAST IRON/CARBON GRAPHITE
0020-2010-110 1 CAST IRON/BRONZE

B2 BUSHING, BRACKET
0020-2800-300 1 CARBON GRAPHITE
0020-2800-320 1 BRONZE

B3 FITTING, GREASE (1/8" NPT) GRSF-013NST-230 1 STEEL
B4 PLUG, PIPE (1/8" NPT) PLUG-013NSH-230 2 STEEL
B5 PLUG, PIPE (1/8" NPT) (USED WITH LUBRICATED BUSHING) PLUG-013NSH-230 1 STEEL

FITTING, GREASE PIN (1/8" NPT) (USED WITH NON-LUBRICATED BUSHING) GRSF-013NST-230 1 STEEL
B6 SCREWS (5/16"-18 X 3/4"), BRACKET S01C312750WA2A2 8 STEEL
B7 GASKET, BRACKET 0020-2900-950 1 INTERFACE TS-9003
B8 BRACKET 0020-2100-110 1 CAST IRON
C1 CASE, 1.5" NPT KIT (INCLUDES B6, B7, C2, F4, F5) 0020-3000-110 1 CAST IRON
C2 PLUG, PIPE (1/8" NPT) PLUG-013NSH-230 2 STEEL

D1

ROTOR, ASSEMBLY (A/B CLEARANCE) 0020-4000-110 0040-4000-110 1 CAST IRON/STEEL
ROTOR, ASSEMBLY (C CLEARANCE) 0020-4002-110 0040-4002-110 1 CAST IRON/STEEL
ROTOR, ASSEMBLY (D CLEARANCE) 0020-4003-110 0040-4003-110 1 CAST IRON/STEEL
ROTOR, ASSEMBLY (E CLEARANCE) 0020-4004-130 0040-4004-130 STEEL

E1 GEAR, IDLER ASSEMBLY
0020-5000-110 0040-5000-110 1 CAST IRON/CARBON GRAPHITE
0020-5010-110 0040-5010-110 1 CAST IRON/BRONZE

E2 BUSHING, IDLER
0020-5800-300 0040-5800-300 1 CARBON GRAPHITE
0020-5800-320 0040-5800-320 1 BRONZE

F1 HEAD, KIT (INCLUDES F2 THRU F5) 0020-6010-110 0040-6010-110 1 CAST IRON/STEEL
F2 PIN, IDLER 0020-6200-231 0040-6200-231 1 HARDENED STEEL
F4 CAPSCREW (5/16"-18 X 3/4"), HEAD S01C312750WA2A2 5 STEEL
F5 GASKET, HEAD 0020-6900-950 1 INTERFACE TS-9003

G1

VALVE, COVER ASSEMBLY (INCLUDES G2, G13, AND G14) 0020-7000-230 1 STAINLESS STEEL/STEEL
VALVE, ASSEMBLY-75 PSI (INCLUDES G2 THRU G14) 0020-7001-110 1 CAST IRON
VALVE, ASSEMBLY-125 PSI (INCLUDES G2 THRU G14) 0020-7002-110 1 CAST IRON
VALVE, ASSEMBLY-200 PSI (INCLUDES G2 THRU G14) 0020-7003-110 1 CAST IRON

G2
VALVE, BODY 0020-7100-110 1 CAST IRON
VALVE, COVER (NOT SHOWN) 0020-7101-250 1 STAINLESS STEEL

G3 VALVE, GASKET BONNET 0020-7910-951 1 KLINGERSIL® C-4401
G4 VALVE, BONNET 0020-7200-110 1 CAST IRON
G5 VALVE, GASKET CAP 0020-7920-951 1 KLINGERSIL® C-4401
G6 VALVE, CAP 0020-7300-230 1 STEEL
G7 VALVE, ADJUSTMENT SCREW 0020-7700-230 1 STEEL
G8 VALVE, LOCK NUT 0020-7710-230 1 STEEL
G9 VALVE, SPRING GUIDE 0020-7500-230 1 STEEL

G10
VALVE, SPRING-75 PSI 0020-7600-250 1 STAINLESS STEEL
VALVE, SPRING-125 PSI 0020-7601-250 1 STAINLESS STEEL
VALVE, SPRING-200 PSI 0020-7602-250 1 STAINLESS STEEL

G12 VALVE, POPPET 0020-7400-110 1 CAST IRON
G13 CAPSCREW (5/16"-18 X 3/4"), VALVE S14U312750WA6L7 4 STEEL
G14 GASKET, VALVE 0020-7900-950 1 INTERFACE TS-9003
H1 GLAND, PACKING 0020-8200-110 1 CAST IRON
H2 NUT (5/16"-18), PACKING GLAND N04C312281WA2A2 2 STEEL
H3 CAPSCREW (5/16"-18), PACKING GLAND S01C312B25CL0A1 2 STAINLESS STEEL

H4
TYPE 1, COMPONENT SEAL 0020-8000-900 1 BUNA-N
TYPE 1, COMPONENT SEAL 0020-8000-910 1 VITON
TYPE 9, COMPONENT SEAL 0020-8001-920 1 PTFE

H5 COLLAR, MECHANICAL SEAL ASSEMBLY 0020-8050-230 1 STEEL
H6 PACKING 0020-8100-925 1 PTFE - GRAPHITE
H7 WASHER, PACKING RETAINING 0020-8150-230 1 STEEL
H8 WASHER, PACKING GLAND W2337ACL0A1 2 STAINLESS STEEL
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Item Description G1-2 G1-4 Qty. Material
A1 HOUSING, BEARING ASSEMBLY (INCLUDES A2 THRU A13) 0020-1000-110 1 CAST IRON
A2 LOCKNUT, SHAFT 0020-1710-230 1 STEEL
A3 LOCKWASHER, SHAFT 0020-1720-230 1 STEEL
A4 ENDCAP, BEARING HOUSING 0020-1200-230 1 STEEL
A5 LIP SEAL, BEARING HOUSING 0020-1900-900 2 BUNA-N
A6 COLLAR, OUTER BEARING SPACER 0020-1300-230 1 STEEL
A7 BEARING 0020-1400-230 1 STEEL
A8 COLLAR, INNER BEARING SPACER 0020-1300-230 1 STEEL

A10 HOUSING, BEARING 0020-1100-110 1 CAST IRON
A11 SET SCREW (1/4"-20 X 5/8"), BEARING HOUSING (NOT SHOWN) S57U250625WA6L7 2 STEEL
A12 SET SCREW (5/16"-18 X 5/8"),END CAP (NOT SHOWN) S57U313625WA6L7 2 STEEL
A13 INSERT, BEARING HOUSING (NOT SHOWN) 0020-1790-400 2 NYLON
B1 BRACKET, ASSEMBLY (INCLUDES B2 THRU B8) 0020-2000-150 1 STAINLESS STEEL/CARBON GRAPHITE
B2 BUSHING, BRACKET 0020-2800-300 1 CARBON GRAPHITE
B3 FITTING, GREASE (1/8" NPT) GRSF-013NST-230 1 STEEL
B4 PLUG, PIPE (1/8" NPT) PLUG-013NSH-250 2 STAINLESS STEEL
B5 PLUG, PIPE (1/8" NPT) PLUG-013NSH-250 1 STAINLESS STEEL
B6 SCREWS (5/16"-18 X 3/4"), BRACKET S01C312750AA9A1 8 STAINLESS STEEL
B7 GASKET, BRACKET 0020-2900-950 1 INTERFACE TS-9003
B8 BRACKET 0020-2100-150 1 STAINLESS STEEL
C1 CASE, 1.5" ANSI KIT (INCLUDES B6, B7, C2, F4, F5) 0020-3001-150 1 STAINLESS STEEL
C2 PLUG, PIPE (1/8" NPT) PLUG-013NSH-250 2 STAINLESS STEEL

D1

ROTOR, ASSEMBLY (A/B CLEARANCE) 0020-4000-155 0040-4000-155 1 STAINLESS STEEL
0020-4000-176 0040-4000-176 1 NITRONIC 60/STAINLESS STEEL

ROTOR, ASSEMBLY (C CLEARANCE) 0020-4002-155 0040-4002-155 1 STAINLESS STEEL
0020-4002-176 0040-4002-176 1 NITRONIC 60/STAINLESS STEEL

ROTOR, ASSEMBLY (D CLEARANCE) 0020-4003-155 0040-4003-155 1 STAINLESS STEEL
0020-4003-176 0040-4003-176 1 NITRONIC 60/STAINLESS STEEL

E1 GEAR, IDLER ASSEMBLY
0020-5000-255 0040-5000-255 1 STAINLESS STEEL/CARBON GRAPHITE
0020-5000-276 0040-5000-276 1 NITRONIC 60/CARBON GRAPHITE

E2 BUSHING, IDLER 0020-5801-300 0040-5801-300 1 CARBON GRAPHITE
F1 HEAD, KIT (INCLUDES F2 THRU F5) 0020-6010-150 0040-6010-150 1 STAINLESS/HARDENED STAINLESS
F2 PIN, IDLER 0020-6200-254 0040-6200-254 1 HARDENED STAINLESS STEEL
F4 CAPSCREW (5/16"-18 X 3/4"), HEAD S01C312750AA9A1 5 STAINLESS STEEL
F5 GASKET, HEAD 0020-6900-950 1 INTERFACE TS-9003

G1

VALVE, COVER ASSEMBLY (INCLUDES G2, G13, AND G14) 0020-7000-250 1 STAINLESS STEEL/STAINLESS STEEL
VALVE, ASSEMBLY-75 PSI (INCLUDES G2 THRU G14) 0020-7001-150 1 STAINLESS STEEL
VALVE, ASSEMBLY-125 PSI (INCLUDES G2 THRU G14) 0020-7002-150 1 STAINLESS STEEL
VALVE, ASSEMBLY-150 PSI (INCLUDES G2 THRU G14) 0020-7003-150 1 STAINLESS STEEL

G2
VALVE, BODY 0020-7100-150 1 STAINLESS STEEL
VALVE, COVER (NOT SHOWN) 0020-7101-250 1 STAINLESS STEEL

G3 VALVE, GASKET BONNET 0020-7910-951 1 KLINGERSIL® C-4401
G4 VALVE, BONNET 0020-7200-150 1 STAINLESS STEEL
G5 VALVE, GASKET CAP 0020-7920-951 1 KLINGERSIL® C-4401
G6 VALVE, CAP 0020-7300-250 1 STAINLESS STEEL
G7 VALVE, ADJUSTMENT SCREW 0020-7700-255 1 STAINLESS STEEL
G8 VALVE, LOCK NUT 0020-7710-255 1 STAINLESS STEEL
G9 VALVE, SPRING GUIDE 0020-7500-250 1 STAINLESS STEEL

G10
VALVE, SPRING-75 PSI 0020-7600-250 1 STAINLESS STEEL
VALVE, SPRING-125 PSI 0020-7601-250 1 STAINLESS STEEL
VALVE, SPRING-200 PSI 0020-7602-250 1 STAINLESS STEEL

G12 VALVE, POPPET 0020-7400-150 1 STAINLESS STEEL
G13 CAPSCREW (5/16"-18 X 3/4"), VALVE S14U312750AA9A1 4 STAINLESS STEEL
G14 GASKET, VALVE 0020-7900-950 1 INTERFACE TS-9003
H1 GLAND, PACKING 0020-8200-150 1 STAINLESS STEEL
H2 NUT (5/16"-18), PACKING GLAND N04C312281AA9A1 2 STAINLESS STEEL
H3 CAPSCREW (5/16"-18 X 3/4"), PACKING GLAND S01C312B25CL0A1 2 STAINLESS STEEL
H4 TYPE 9, COMPONENT SEAL 0020-8001-920 1 PTFE
H6 PACKING 0020-8100-925 1 PTFE - GRAPHITE
H7 WASHER, PACKING RETAINING 0020-8150-250 1 STAINLESS STEEL
H8 WASHER, PACKING GLAND W2337ACL0A1 2 STAINLESS STEEL
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ENV-12000-E-04	 21	 G SERIES GEAR PUMP

Item Description G1-2 G1-4 Qty. Material
A1 HOUSING, BEARING ASSEMBLY (INCLUDES A2 THRU A13) 0020-1000-110 1 CAST IRON
A2 LOCKNUT, SHAFT 0020-1710-230 1 STEEL
A3 LOCKWASHER, SHAFT 0020-1720-230 1 STEEL
A4 ENDCAP, BEARING HOUSING 0020-1200-230 1 STEEL
A5 LIP SEAL, BEARING HOUSING 0020-1900-900 2 BUNA-N
A6 COLLAR, OUTER BEARING SPACER 0020-1300-230 1 STEEL
A7 BEARING 0020-1400-230 1 STEEL
A8 COLLAR, INNER BEARING SPACER 0020-1300-230 1 STEEL

A10 HOUSING, BEARING 0020-1100-110 1 CAST IRON
A11 SET SCREW (1/4"-20 X 5/8"), BEARING HOUSING (NOT SHOWN) S57U250625WA6L7 2 STEEL
A12 SET SCREW (5/16"-18 X 5/8"),END CAP (NOT SHOWN) S57U313625WA6L7 2 STEEL
A13 INSERT, BEARING HOUSING (NOT SHOWN) 0020-1790-400 2 NYLON

B1 BRACKET, ASSEMBLY (INCLUDES B2 THRU B8)
0020-2000-130 1 CARBON STEEL/CARBON GRAPHITE
0020-2010-130 1 CARBON STEEL/BRONZE

B2 BUSHING, BRACKET
0020-2800-300 1 CARBON GRAPHITE
0020-2800-320 1 BRONZE

B3 FITTING, GREASE (1/8" NPT) GRSF-013NST-230 1 STEEL
B4 PLUG, PIPE (1/8" NPT) PLUG-013NSH-230 2 STEEL

B5
PLUG, PIPE (1/8" NPT) (USED WITH LUBRICATED BUSHING) PLUG-013NSH-230 1 STEEL
FITTING, GREASE PIN (1/8" NPT) (USED WITH NON-LUBRICATED BUSHING) GRSF-013NST-230 1 STEEL

B6 SCREWS (5/16"-18 X 3/4"), BRACKET S01C312750WA2A2 8 STEEL
B7 GASKET, BRACKET 0020-2900-950 1 INTERFACE TS-9003
B8 BRACKET 0020-2100-130 1 CARBON STEEL
C1 CASE, 1.5" ANSI KIT (INCLUDES B6, B7, C2, F4, F5) 0020-3001-130 1 CARBON STEEL
C2 PLUG, PIPE (1/8" NPT) PLUG-013NSH-230 2 STEEL

D1

ROTOR, ASSEMBLY (A/B CLEARANCE) 0020-4000-110 0040-4000-110 1 CAST IRON/STEEL
ROTOR, ASSEMBLY (C CLEARANCE) 0020-4002-110 0040-4002-110 1 CAST IRON/STEEL
ROTOR, ASSEMBLY (D CLEARANCE) 0020-4003-110 0040-4003-110 1 CAST IRON/STEEL
ROTOR, ASSEMBLY (E CLEARANCE) 0020-4004-130 0040-4004-130 STEEL

E1 GEAR, IDLER ASSEMBLY
0020-5000-110 0040-5000-110 1 CAST IRON/CARBON GRAPHITE
0020-5010-110 0040-5010-110 1 CAST IRON/BRONZE

E2 BUSHING, IDLER
0020-5800-300 0040-5800-300 1 CARBON GRAPHITE
0020-5800-320 0040-5800-320 1 BRONZE

F1 HEAD, KIT (INCLUDES F2 THRU F5) 0020-6010-130 0040-6010-130 1 CARBON STEEL/STEEL
F2 PIN, IDLER 0020-6200-231 0040-6200-231 1 HARDENED STEEL
F4 CAPSCREW (5/16"-18 X 3/4"), HEAD S01C312750WA2A2 5 STEEL
F5 GASKET, HEAD 0020-6900-950 1 INTERFACE TS-9003

G1

VALVE, COVER ASSEMBLY (INCLUDES G2, G13, AND G14) 0020-7000-230 1 STAINLESS STEEL/STEEL
VALVE, ASSEMBLY-75 PSI (INCLUDES G2 THRU G14) 0020-7001-130 1 CARBON STEEL
VALVE, ASSEMBLY-125 PSI (INCLUDES G2 THRU G14) 0020-7002-130 1 CARBON STEEL
VALVE, ASSEMBLY-200 PSI (INCLUDES G2 THRU G14) 0020-7003-130 1 CARBON STEEL

G2
VALVE, BODY 0020-7100-130 1 CARBON STEEL
VALVE, COVER (NOT SHOWN) 0020-7101-250 1 STAINLESS STEEL

G3 VALVE, GASKET BONNET 0020-7910-951 1 KLINGERSIL® C-4401
G4 VALVE, BONNET 0020-7200-130 1 CARBON STEEL
G5 VALVE, GASKET CAP 0020-7920-951 1 KLINGERSIL® C-4401
G6 VALVE, CAP 0020-7300-230 1 STEEL
G7 VALVE, ADJUSTMENT SCREW 0020-7700-230 1 STEEL
G8 VALVE, LOCK NUT 0020-7710-230 1 STEEL
G9 VALVE, SPRING GUIDE 0020-7500-230 1 STEEL

G10
VALVE, SPRING-75 PSI 0020-7600-250 1 STAINLESS STEEL
VALVE, SPRING-125 PSI 0020-7601-250 1 STAINLESS STEEL
VALVE, SPRING-200 PSI 0020-7602-250 1 STAINLESS STEEL

G12 VALVE, POPPET 0020-7400-110 1 CAST IRON
G13 CAPSCREW (5/16"-18 X 3/4"), VALVE S14U312750WA6L7 4 STEEL
G14 GASKET, VALVE 0020-7900-950 1 INTERFACE TS-9003
H1 GLAND, PACKING 0020-8200-110 1 CAST IRON
H2 NUT (5/16"-18), PACKING GLAND N04C312281WA2A2 2 STEEL
H3 CAPSCREW (5/16"-18), PACKING GLAND S01C312B25CL0A1 2 STAINLESS STEEL

H4
TYPE 1, COMPONENT SEAL 0020-8000-900 1 BUNA-N
TYPE 1, COMPONENT SEAL 0020-8000-910 1 VITON
TYPE 9, COMPONENT SEAL 0020-8001-920 1 PTFE

H5 COLLAR, MECHANICAL SEAL ASSEMBLY 0020-8050-230 1 STEEL
H6 PACKING 0020-8100-925 1 PTFE - GRAPHITE
H7 WASHER, PACKING RETAINING 0020-8150-230 1 STEEL
H8 WASHER, PACKING GLAND W2337ACL0A1 2 STAINLESS STEEL
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